
RC 8C 2024 <2024><F9799X9>
REAR BRAKE CONTROL

62343

Pos Part Number Description Additional Text Quantity

1 A65303006016 Cylinder head screw M6x16 1.00

2 A65313851000 foot brake lever step 1.00

3 A65313850000 brake disc rear 1.00

4 A65303006008 oval head screw M6x8 ISK 2.00

5 A65303842000 plain bearing footrest 1.00

6 A65313853000 Brake lever insert 1.00

7 A65313852000 spacer bushing brake 1.00

8 A61813068000 Brake reservoir retaining brac 1.00

9 A65303005005 Hex nut SS M5 1.00

10 A65303005012 oval head screw with collar M5 1.00

11 61013069000 reservoir, rear cpl. 1.00

12 A65313869009 hose clamp 9mm 2.00

13 A65313896120 reservoir hose rear 1.00

14 A65303006040 oval head screw M6x40 ISK 3.00

15 A65313855000 bushing reat master cylinder 2.00

16 A65303012064 disc 6,4x12x1,6 3.00

17 A65303006004 Hex nut self locking M6 2.00

18 A61813860000 Rear master cylinder 1.00

19 54513155000 ANGLE PIECE 1.00


